

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd – trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : DESIGN QUINTESSENCE PTY LTD
UNIT 25, 7-9 PERCY STREET
AUBURN NSW 2144

TEST NUMBER : 7-586884-BN
ISSUE DATE : 07/09/2012
PRINT DATE : 07/09/2012
ORDER NUMBER : IAN

SAMPLE DESCRIPTION Clients Ref: "Cotton Fabric" - Black
Black Woven velvet fabric
Nominal Composition: 100% Cotton 365 g/m2
End Use: Curtains

AS 1530.2-1993 Test for Flammability of Materials

DATE TESTED: Flammability Index: 6 Range 0 - 100 for most material

04/09/2012

Length

Spread Factor: Range 0 - 40

5

Heat Factor: Range 0 - upward

1

Maximum height (d) mean

5.3

cv

9.7

%

Time (t) mean

n/a

s

cv

n/a

%

Heat (a) mean

4.5

degC min

cv

18.8

%

No of specimens tested

6

These test results relate only to the behaviour of the test specimens of the material under the particular conditions of the test, and they are not intended to be the sole criterion for assessing the potential fire hazard of the material in use

Only one direction tested as supplied by client.

196032

1

(END OF REPORT)

PAGE 1

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the name AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.

